Art.nr / Part nr 5016 328

Q Slagkraft

Reservdelskatalog till
IVECO N45MNSD

monterad | Slagkraft motorpaket
Craft 101

Galler frdn och med maskin nr 303

Spare parts to

IVECO NASMNSD

fitted in Slagkraft powerpack
Craft 101

From machine no 303

>4 AB Slagkraft, Vastervagen 3, S-922 31 VINDELN, SWEDEN @& +46-933-144 00

Forsta upplagan (november 2004)
Copyright©. Alla rattigheter férbehalles, inklusive ratten att reproducera denna bok, eller delar darav, i vilken form som helst,

utan skriftligt medgivande fran AB Slagkraft

First edition (november 2004)
Copyright©. All rights reserved, including the right to reproduce this manual, or parts thereof, in any form whatsoever without the

written consent of AB Slagkraft






IVECO N45MNSD00.00
MOTORS

COMPLETE ENGINE 0100.221

-2

=
Sro—d =3
Item Part number Q.ty Description See also Producer Note
1 504081874 1 ENGINE COMPLETE
2 8093897 1 KIT-OVERHAL.GASKET
3 8093898 1 VALVES GRIND SET

Page 1of 1 Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors



IVECO
MOTORS

N45MNSD00.00

CRANKCASE

0400.166

Item Part number

1 4896153
2 4895605
3 4899115
4 4899009
5 4899072
6 4895392
7 4895393
8 4895049
9 2830081
10 4899026
11 4895039
12 4895038
13 4895228
14 4891353
15 4895040
16 4895180
17 504054307
18 4894218

Q.ty Description

[
O RP N NNRPRPRR R P

A W

N

1

o

A b 0 B

PLASTIC PLUG

PLUG M14X1,5

O-RING

THREADED PLUG M10X1,5
O-RING

THREADED PLUG ASSY M18X1,5
O-RING

DOWEL PIN

CRANKCASE

DOWEL PIN

PLUG

PLUG

PLUG

HEXAGON BOLT M12X120 MM
CAMSHAFT BEARING
WASHER/PLATE

OIL NOZZLE

SCREW CONNECTOR

See also

Producer Note

Page 1 of 1

Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors




IVECO N45MNSD00.00
MOTORS

REAR C.CASE COVER 0432.000

0400....

Item Part number Q.ty Description See also Producer Note
1 4899026 2 DOWEL PIN
2 4899091 4 HEXAGON BOLT
3 4899093 5 HEXAGON BOLT
4 4899073 1 HEXAGON BOLT
5 504035017 1 TIMINGGEAR HOUSIN
6 4895418 1 O-RING
7 4895357 1 SEAL GASKET
8 4895355 2 SHEAR SCREW M5X17 MM
9 4895356 1 CONNECTING PLATE ASSY

Page 1of 1 Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors



IVECO
MOTORS

N45MNSD00.00

FRONT C.CASE COVER

0431.004

Item Part number Q.ty Description

1 4897027
2 4899078
3 4899063
4 4890832
5 4891209

1

N — 0 O

FRONT C.CASE COVER
HEXAGON BOLT
HEXAGON BOLT M8X30 MM
SHAFT SEAL

DOWEL PIN

See also Producer Note

Page 1 of 1

Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors




IVECO N45MNSD00.00
MOTORS

BEDPLATE 0409.001

Item Part number Q.ty Description See also Producer Note
1 4899032 10 HEXAGON BOLT M10X25 MM
2 4891166 1 STIFFENING PLATE

Page 1of 1 Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors



N45MNSD00.00

IVECO
MOTORS

0435.009

FLYWHEEL HOUSING

Producer Note

See also

Q.ty Description

Part number

Item

2 DOWEL PIN

4899026
4899109
4899075
4895378
4895379
4899076
4899074
4890833
4899103
504035386

1
2
3
4
5

2 HEXAGON BOLT M10X1,5X80 MM
11 HEXAGON BOLT M10X1,5X40 MM

1 PLUG @29 MM

1 O-RING

5 HEXAGON BOLT M12X80 MM

3 HEXAGON BOLT
1 SHAFT SEAL

7
8

2 HEXAGON BOLT

1 REAR C.CASE COVER

1 COVER
1 COVER

10
11
12
13
14

4895358
504030423

3 HEXAGON BOLT M8X20 MM

1 HEXAGON BOLT

16586325
504062964

Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors

Page 1 of 1



IVECO
MOTORS

N45MNSD00.00

CRANK SHAFT - CONNECTING RODS

0800.104

)
2

Item

1
2
3
4
5
6

Part number

504048350
4893386
4892708
4895748
4892707
4892438

Q.ty Description See also

[ T U NN

CRANK SHAFT
CAMSHAFT PINION
BIG-END BUSH
CONN.ROD ASSY. ASSY
CYLIND-HEAD SCREW
OIL PUMP INT.GEAR

Producer Note

Page 1of 1 Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors




IVECO N45MNSD00.00
MOTORS

ENGINE FLYWHEEL - DAMPER 0830.222

Item Part number Q.ty Description See also Producer Note
2 500388140 1 RING GEAR
3 4894641 8 HEXAGON BOLT

Page 1of 1 Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors



IVECO N45MNSD00.00
MOTORS

FLYWHEEL ARRANGEMENT A13110501

Item Part number Q.ty Description See also Producer Note
1 504006952 1 FLYWHEEL ASSY
2 500388140 1 RING GEAR
3 4894641 8 HEXAGON BOLT

Page 1of 1 Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors




IVECO N45MNSD00.00
MOTORS

PISTON ASSY - PISTON RINGS - PISTON PIN 0820.184

0800....

Item Part number Q.ty Description See also Producer Note
1 8093881 4 PISTONRING SET STD
2 8093880 4 PISTON ASSY
3 4892712 4 PISTON PIN
4 4892713 8 SPRING LOCKWASHER

Page 1of 1 Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors




IVECO N45MNSD00.00
MOTORS

THRUST RING SET - MAIN AND ROD BEARINGS 0810.116

7
Item Part number Q.ty Description See also Producer Note
1 2992147 4 MAIN BEARING STD.
2 2992148 4 MAIN BEARING-0,250
3 2992149 4 MAIN BEARING-0,500
4 2992153 1 MAIN BEARING STD. THRUST
5 2992154 1 MAIN BEARING-0,250 THRUST
6 2992155 1 MAIN BEARING-0,500 THRUST
7 8093882 4 CON.ROD BEAR STD.

Page 1of 1 Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors



IVECO N45MNSD00.00
MOTORS

VIBRATION DAMPER 0840.000

Item Part number Q.ty Description See also Producer Note
1 4896773 1 CRANKSHAFT PULLEY
2 504027452 1 SPACING BAR
3 4892867 6 SCREW

Page 1of 1 Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors



IVECO N45MNSD00.00
MOTORS

OIL PUMP 3000.053

Item Part number Q.ty Description See also Producer Note
1 4897480 1 LUBE OIL PUMP
2 4899090 4 HEXAGON BOLT

Page 1of 1 Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors



IVECO
MOTORS

N45MNSD00.00

OIL - WATER HEAT EXCHANGER

3100.099

Item Part number Q.ty Description

1 4899019 15 HEXAGON BOLT M8X35 MM
2 4892774 1 HEAT EXCHANGER ASSY
3 4895043 1 THREADED PLUG
4 4896404 1 VALVE HOUSING
5 4895045 1 VALVE SPRING
6 4899035 1 O-RING
7 4896410 1 VALVE
8 4893391 1 THREADED UNION
9 4896406 1 OILCOOLER
10 4895742 1 FLAT ENGINE GKT
11 4896409 1 FLAT ENGINE GKT

See also Producer Note

Page 1 of 1

Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors




IVECO N45MNSD00.00
MOTORS

OIL FILTERS 3020.080

Item Part number Q.ty Description See also Producer Note

1 2992242 1 OILFILTER

Page 1of 1 Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors



IVECO N45MNSD00.00
MOTORS

LUBE OIL LINES 3010.186

12
@ %15
“
o 6
| \
| éﬁ \%
135 16
Item Part number Q.ty Description See also Producer Note

1 4895164 2 HEXAGON BOLT

2 4895107 1 THREADED UNION ASSY

3 4899107 1 O-RING

4 4899108 1 O-RING

5 4899467 1 FLAT ENGINE GKT

6 4899519 1 CLIP

7 504010815 1 THREADED UNION

8 504036457 1 OIL LINE

9 16677735 1 HEXAGON BOLT M12X25 MM
10 504033527 1 OIL LINE
11 98487328 1 FASTENING BRACKET
12 17044625 2 HEXAGON NUT M6
13 18138325 1 HEXAGON BOLT M8X16 MM
14 504055059 1 FASTENING BRACKET
15 504053894 1 FASTENING BRACKET
16 18137825 2 HEXAGON BOLT M6X16

Page 1of 1 Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors



IVECO N45MNSD00.00
MOTORS

OIL SUMP Incl. 35° rear A01050503

Item Part number Q.ty Description See also Producer Note
1 504064052 1 INTAKE ELBOW
2 17282481 1 O-RING 926,64 MM SP=2,62
3 504084185 1 SUCTION STRAINER
4 18139424 3 HEXAGON BOLT M10X20 MM

Page 1of 1 Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors



IVECO
MOTORS

N45MNSD00.00

OIL DIPSTICK

2710.149

Item
1
2
3
4
5
6
7
8
9

10
11
12

Part number

8035064
8034680
4899036
4897330
4895610
4895037
504036357
4899072
504085003
17281881
504058975
16597224

[N

P PR R PR NMNNDNR R

Q.ty Description

OIL LEVEL TUBE
OIL DIPSTICK ASSY
PLUG

PLUG ASSY

O-RING

PLUG

THREADED UNION
O-RING

PRESSURE SWITCH
O-RING

OIL FILLER PLUG
HEXAGON BOLT M6X18 MM

See also

Producer Note

Page 1 of 1

Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors




IVECO
MOTORS

N45MNSD00.00

CYLINDER HEAD

0600.175

Item Part number

1 4892861
2 4892859
3 4895790
4 4895183
5 4895188
6 4895187
7 4895347
8 4895215
9 4895184
10 4899009
11 4899072
12 4895179
13 4897178
14 4897179
15 2830919
16 4895078

Q.ty Description

4
10
1

-
[«

O P A A W FLP P 0 0 0 b b

HEXAGON BOLT
HEXAGON BOLT
CYLINDER HEAD ASSY
VALVE CONE

EXHAUST VALVE

INLET VALVE

CAP

ENGINE VALV.SPRING
SPRING CAP INTAKE
THREADED PLUG M10X1,5
O-RING

LOCK PLUG

VALVE SEAT STD. INTAKE
VALVE SEAT STD. EXHAUST
CYL.HEAD GASKET
THREADED PLUG

See also

Producer Note

Page 1 of 1

Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors




IVECO
MOTORS

N45MNSD00.00

CYL. HEAD COVERS

0630.005

Item Part number

4895202
4895296
4895214
504065040
504065039
504053522
2830784
2830775
16784504
4895360

© 00 N o 0o b~ W NP

=
o

Q.ty Description See also

[N

N N N e

OIL FILLER PLUG
SEAL GASKET
HEXAGON BOLT

CYL. HEAD COVER
CYL. HEAD COVER
HEAD COVER GASKET
CYL. HEAD COVER
CENTERING RING
SCREW

DOWEL

Producer Note

Page 1of 1 Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors




IVECO
MOTORS

N45MNSD00.00

TIMING PARTS

1200.095

Item Part number

4899079
4896622
4899068
4897457
4899610
4899080

o O~ W NP

6

PR RN e

Q.ty Description

HEXAGON BOLT
CAMSHAFT PINION
HEXAGON BOLT M8X17 MM
YOKE

CAMSHAFT ASSY

DOWEL PIN

See also Producer Note

Page 1 of 1

Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors




IVECO
MOTORS

N45MNSD00.00

ROCKER SHAFT

0668.004

Item

© 00 N o 0o b~ W NP

e
N B O

Part number

4895195
4895361
4895193
4892860
4895363
4895364
4895196
4895365
4895198
4895199
4895200
4895204

Q.ty Description

A D 0O 0 0O OO PN~ DM O Db

See also

ROCKER SHAFT ASSY
PUSHROD

HEXAGON BOLT
HEXAGON BOLT
CIRCLIP

WASHER

ROCKER ARM ASSY
BALL-END PIN
HEXAGON NUT
ROCKER ARM SCREW
ROCKER ARM ASSY
ROCKER BRACKET

Producer Note

Page 1 of 1

Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors




IVECO N45MNSD00.00
MOTORS

ENGINE BREATHERS 0450.192

3
Item Part number Q.ty Description See also Producer Note
1 504069558 1 VALVE
2 500315795 1 SEAL GASKET
3 4899110 3 HEXAGON BOLT

Page 1of 1 Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors



IVECO N45MNSD00.00
MOTORS

WATER PUMP 3200.115

-
2
Item Part number Q.ty Description See also Producer Note
1 504062854 1 WATER PUMP
2 504062856 1 RUBBER GROMMET
3 4899031 2 HEXAGON BOLT M8X25 MM

Page 1of 1 Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors




IVECO N45MNSD00.00
MOTORS

WATER PUMP DRIVE 3400.000

Item Part number Q.ty Description See also Producer Note
1 504065879 1 PULLEY
2 504013617 1 WATER PUMP BELT

Page 1of 1 Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors



N45MNSD00.00

IVECO
MOTORS

3263.001

THERMOSTAT

Producer Note

See also

Part number Q.ty Description

Item

*** DA TRADURRE ***

1 THERMOSTAT

504038890

1

Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors

Page 1 of 1



N45MNSD00.00

IVECO
MOTORS

3261.000

TEMPERATURE REGULATOR

Producer Note

See also

Q.ty Description

Part number

Item

1 HEXAGON BOLT M8X35 MM

1 CLEVIS
1 HOOK

4899019
10001071
504026073
504053512

1
2
3
4

1 RUBBER GASKET

Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors

Page 1 of 1



N45MNSD00.00
3247.001

MOTORS
WATER LINES

IVECO

—

Producer Note

Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors

See also

Page 1 of 1

1 THREADED PLUG ASSY M18X1,5

1 O-RING
1 THREADED PLUG ASSY

4895392
4895393

Part number Q.ty Description
4895623

1
2
3

Item




IVECO N45MNSD00.00
MOTORS

WATER LINES 3210.264

Item Part number Q.ty Description See also Producer Note
1 16592925 3 HEXAGON BOLT M10X80 MM
2 504062710 1 WASHER
3 8034096 1 GENERATOR SUPPORT ASSY
4 504023030 1 DOWEL PIN

Page 1of 1 Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors



IVECO N45MNSD00.00
MOTORS

FAN ASSEMBLY 3470.003

Item Part number Q.ty Description See also Producer Note

1 4890343 1 PULLEY

2 4895323 4 HEXAGON BOLT

3 504035148 1 SUPPORT

4 4895291 4 HEXAGON BOLT M10X1,5X20 MM

Page 1of 1 Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors




IVECO N45MNSE00.00
MOTORS

RADIATOR A22010505

Item Part number Q.ty Description See also Producer Note

1 8035808 1 WATER RADIATOR
2 16586425 2 HEXAGON BOLT M8X25 MM
3 17090274 2 WASHER @10X20 MM
4 17764991 8 CLIP @50/70 MM
5 17038425 4 HEXAGON NUT M12 (8)
6 741571 4 SPACING BAR @10X17 MM SP=2,3
7 16608525 2 HEXAGON BOLT M10X1,5X70 MM (8.8)
8 4863960 3 WATER HOSE
9 8036102 2 WATER HOSE

10 8035801 1 WATER PIPE

11 741570 8 WASHER @10X17 MM SP=2,3

12 8033610 1 FASTENING BRACKET

13 17091074 4 WASHER @12X24X2,8 MM

14 8034789 1 SUPPORT

15 8034790 1 SUPPORT

16 741569 8 RUBBER PAD

17 8033596 1 TIEROD

18 8033603 1 WATER PIPE

Page 1of 1 Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors



IVECO N45MNSD00.00
MOTORS

PULLER FAN dia. 450 - dist. H = 45 A08000506

Item Part number Q.ty Description See also Producer Note
1 8035320 1 BLOWER
2 8035319 1 SPACING BAR
3 16676834 4 HEXAGON BOLT M10X70 MM

Page 1of 1 Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors




IVECO N45MNSD00.00
MOTORS

INJECTION PUMP ASSY 1400.334

o

@

Item Part number Q.ty Description See also Producer Note
1 504068393 1 DISTRIB.INJ.PUMP
2 504032877 1 SENSOR
3 16979231 2 HEXAGON NUT
4 504060728 1 WIRE/CABLE
5 504038513 1 FUEL LINE
6 4893518 1 THREADED UNION M8X1
7 4896770 1 THREADED UNION M10X1
8 4858605 1 WASHER @8X12 MM

Page 1of 1 Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors



IVECO N45MNSD00.00
MOTORS

FUEL LINES 2030.198

Item Part number Q.ty Description See also Producer Note
1 4895244 4 SCREW CONNECTOR
2 4895305 4 SEAL GASKET
3 504046196 1 FUEL LINE

Page 1of 1 Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors




IVECO
MOTORS

N45MNSD00.00

INJECTION PIPES

2020.133

Item
1
2
3
4
5
6
7
8
9

10
11
12
13

Part number

504037873
4896761
4896919
4896884
4899039
4895242
4895251
4895252
4895310
4895346
4896907
4898638
4895590

Q.ty Description See also

[N

N P P P 000 WNDNFPEF MR

INJECT.LINE SET
RETAINER

DOWEL

HEXAGON BOLT
HEXAGON BOLT M8X1,25X25 MM
FASTENING BRACKET
FASTENING BRACKET
DOWEL

HEXAGON BOLT
FASTENING BRACKET
FASTENING BRACKET
FASTENING BRACKET
FASTENING BRACKET

Producer Note

Page 1of 1 Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors




N45MNSD00.00

IVECO
MOTORS

2010.035

FUEL PUMP

Producer Note

See also

Part number Q.ty Description

Item

1 FUEL PUMP ASSY

1 O-RING

2830266
2830156
4899031
4890964
4894721

2 HEXAGON BOLT M8X25 MM
2 THREADED UNION

2 WASHER

- N M < O

re Parts Catalog - Copyright © 2002-2004 Iveco Motors

Iveco Motors Spa

Page 1 of 1



IVECO
MOTORS

N45MNSD00.00

FUEL FILTER

2000.130

Item Part number

2830455
16586425
2830453
2830454
504048025
4894095
2830473
504074187

0 N O oA~ WN P

Q.ty Description

P PR BR R RPN

FUEL FILT.SUPPORT
HEXAGON BOLT M8X25 MM
PIPE SOCKET

PIPE SOCKET

FUEL FILTER CARTRIDGE
O-RING

FUEL LINE

FUEL LINE

See also Producer Note

Page 1 of 1

Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors




IVECO N45MNSD00.00
MOTORS

NOZZLES 1420.118

Item Part number Q.ty Description See also Producer Note
1 500390441 4 NOZZLE ASSY
2 4895297 4 SEAL GASKET
3 8093799 4 FUEL NOZZLE

Page 1of 1 Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors




IVECO
MOTORS

N45MNSD00.00

INJECTION PUMP DRIVE

1410.128

Item Part number Q.ty Description

1 4896616
2 2831123
3 504065125
4 17044735
5 504065100

1

P NN

INJ.PUMP DRIV.GEA
FLAT ENGINE GKT
STUD

NUT M8

SCREW

See also Producer Note

Page 1 of 1

Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors




IVECO N45MNSD00.00
MOTORS

STOP SOLENOID - ENERGIZE TO RUN - 24V A38440501

N
Item Part number Q.ty Description See also Producer Note
1 8036949 1 SOLENOID
2 8035246 1 ELECTROVALVE 24V

Page 1of 1 Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors



IVECO N45MNSD00.00
MOTORS

INTAKE MANIFOLD 0710.162

G

Item Part number Q.ty Description See also Producer Note
1 504064865 1 COVER
2 4899039 6 HEXAGON BOLT M8X1,25X25 MM
3 17764892 2 CLIP @40-60 MM
4 4895648 1 SPACER
5 4899921 2 FLAT ENGINE GKT
6 504039344 1 INTAKE ELBOW
7 16592624 4 HEXAGON BOLT M8X80 MM
8 504063980 2 RUBBER SLEEVE

Page 1of 1 Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors




IVECO
MOTORS

N45MNSD00.00

AIR CLEANER

A21210507

Item Part number

1 8031382
2 8033561
3 8027294
4 8035226
5 8035228
6 8015315
7 17038425
8 16605524
9 8033548
10 17037925
11 17089774
12 17765191
13 17765291
14 18088392
15 8036882
16 17091074

[N

N P NRF RPDMDMRDNMRRRRREPR

Q.ty Description

AIR CLEANER ASSY

FILTER SUPPORT

CHOCKED FILTR.SIGN MECHANICAL
RUBBER SLEEVE

FILTER HOSE

PIPE SOCKET

HEXAGON NUT M12 (8)

SCREW M8X20 MM

STUD

HEXAGON NUT M8X1,25

SPRING WASHER @8,4X22 MM SP=2,4
CLIP @70/90 MM

CLIP @80/100 MM

CLIP @16-25 MM

PIPE SOCKET

WASHER @12X24X2,8 MM

See also Producer Note

T21210507

Page 1 of 1

Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors




IVECO
MOTORS

N45MNSD00.00

AIR CLEANER (COMPONENTS)

T21210507

ASSY NR.*

8031382

Item

A WON

Part number

8030335
8015449
8014390
8032711

Q.ty Description

N R R

COVER

AIR FILTER VIRGIS
AIR FILTER VIRGIS
CLIP

See also Producer Note

Page 1 of 1

Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors




N45MNSD00.00

IVECO
MOTORS

0760.165

EXHAUST MANIFOLD

Producer Note

See also

Part number Q.ty Description

Item

1 EXHAUST MANIFOLD
4 EXH. MANIFOLD GKT

8 HEXAGON BOLT

504066583
504081248
504085705

1
2
3

Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors

Page 1 of 1



IVECO N45MNSD00.00
MOTORS

TURBOCHARGER 2400.182

Item Part number Q.ty Description See also Producer Note
1 500322677 4 HEXAGON NUT M8
2 4895133 1 EXH. MANIFOLD GKT
3 504061374 1 TURBOCHARGER

Page 1of 1 Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors



IVECO
MOTORS

N45MNSD00.00

SUPERCHARGING LINES 2420.194
3
Item Part number Q.ty Description See also Producer Note
1 4898482 4 HEXAGON BOLT
2 504010786 1 EXHAUST PIPE
3 504030134 1 FLANGE
4 504031827 1 CLIP
5 504035094 1 FLAT ENGINE GKT

Page 1 of 1

Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors




IVECO N45MNSD00.00
MOTORS

ENGINE SUSPENSION 4500.133

Item Part number Q.ty Description See also Producer Note
1 504026078 1 HITCH LUG
2 4899073 2 HEXAGON BOLT

Page 1of 1 Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors



IVECO N45MNSD00.00
MOTORS

RIGID MOUNTING A04000507

Item Part number Q.ty Description See also Producer Note
1 8030433 1 FRONT ENG. MOUNT
2 8030432 1 FRONT ENG. MOUNT
3 8033718 2 REAR ENG. MOUNT
4 16588025 6 HEXAGON BOLT M12X30 MM
5 16588225 8 HEXAGON BOLT

Page 1of 1 Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors



IVECO
MOTORS

N45MNSD00.00

ELASTIC PADS NOT ADJUSTABLE

A04050503

(((@@5 &

(.

@:N@

Item Part number Q.ty Description

1 93930629 4 CAB SUPPORT

2 16611124 4 HEXAGON BOLT M12X110 MM

3 17091374 4 SPRING WASHER @12X30X3,0 MM
4 17038425 4 HEXAGON NUT M12 (8)

See also Producer Note

Page 1 of 1

Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors




IVECO N45MNSD00.00
MOTORS

ALTERNATOR 24V - 70A A14170504/01

Item Part number Q.ty Description See also Producer Note
1 4892318 1 ALTERNATOR ASSY
2 8030193 1 WIRE CONNECTOR

Page 1of 1 Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors



IVECO
MOTORS

N45MNSD00.00

GENERATOR (COMPONENTS)

A14170504/02

ASSY NR.*

4892318

Item Part number

1 1113178
2 2991636
3 2991637
4 42537056
5 42537057
6 42537058
7 42533805
8 42537670
9 42533807
10 42537051
11 42537060
12 42537061
13 42537054
14 42537878
15 42537055
16 42536305
17 42536304
18 42533816
19 42533817
20 42533819
21 42535631
22 42531183

Q.ty Description

[N

P P AN P NP P O®RRRPNRRRINERRRR

See also

NUT M16X1,5

ENGINE BEARINGS
ENGINE BEARINGS
GENERATOR SUPPORT
PLATE

C'SUNK SCREW
SPACING BAR
GENERATOR SUPPORT
RING

BUSH

GENERATOR ROTOR ASSY
GENERATOR STATOR
RECTIFIER BRIDGE
SCREW

VOLTAGE REGULATOR
SCREW

SCREW

GENERATOR SUPPORT
HEXAGON NUT
SCREW

GENERATOR PULLEY
SPRING WASHER

Producer Note

Page 1 of 1

Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors




IVECO N45MNSD00.00
MOTORS

STARTER MOTOR - 24V A10000503

Item Part number Q.ty Description See also Producer Note

1 500389863 1 STARTER MOTOR

Page 1of 1 Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors



IVECO
MOTORS

N45MNSD00.00

ARRANGED FOR HYDRAULIC PUMP PTO SAE B Z=13

A09080502

B

Item

-

o b~ W N

Part number

504024782
4895329
4896897

504067955
4895290

Q.ty Description See also

I N

COVER

FLAT ENGINE GKT
FLAT ENGINE GKT
POWER TAKE OFF
HEXAGON BOLT

Producer Note

Page 1of 1 Iveco Motors Spare Parts Catalog - Copyright © 2002-2004 Iveco Motors




>4

AB Slagkraft
Vastervagen 3
S-922 31 VINDELN
SWEDEN

P
& +16-933-144 00

)
—= +46-933-617 36

www.slagkraft.com





